
 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-37 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

9.6.2 Management of Contact Water 

Key components of Sissons site drainage management include: 

• containment of all drainage that has contacted the site; 
• treatment of drainage as required; 
• storage and recycling of drainage to mine processes where practicable; and, 
• contingency storage through site design. 

Contact water is defined as any water that may have been physically or chemically affected by site 
activities.  Consistent with the philosophy to divert clean surface drainage prior to contact with the 
site, this definition does not include freshwater diversion around site infrastructure which will be 
accomplished using freshwater diversion channels which will be directed to unlined sedimentation 
ponds prior to reporting to natural drainage pathways.  Contact water includes site drainage, Type 1 / 
2 mine rock drainage, and mine water. It has been assumed that all site drainage, which includes 
drainage from the mine terrace, ore pad, and Type 3 mine rock pad, will either be recycled or 
pumped to the WTP. Mine water will also be either recycled or treated.  

Drainage from the Type 2 mine rock pile will be treated passively in unlined sedimentation ponds and 
released to the environment. The Type 2 waste rock piles are operational areas as defined by the 
federal Metal Mining Effluent Regulations; therefore, the monitoring methods, volumes, parameters 
tested, and QA/QC will meet the requirements of the Metal Mining Effluent Regulations.  A 
contingency for discharge that does not meet MMER requirements would be to curtail discharge, and 
direct the Type 1 / 2 waste rock pile runoff to the site water treatment plant. 

The monitoring locations, methods, volumes, parameters tested, QA/QC, and statistical rationale for 
monitoring contact water upstream of the water treatment plants will be determined by the project 
metallurgy department to ensure monitoring program requirements meet the objectives established 
for process control at each site. At each Final Point of Discharge, the monitoring methods, volumes, 
parameters tested, and QA/QC will meet the requirements of the Metal Mining Effluent Regulations. 

9.6.3 Water Treatment During Operations 

Water to be treated at Sissons during the operational phase includes: 

• mine water from the End Grid underground mine; 
• mine water, from the Andrew Lake open pit; 
• water from the Sissons wash bay / mine shop; 
• sissons site and stockpile drainage; and 
• domestic waste water. 



 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-38 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

 Water Treatment Options Considered 9.6.3.1

Water treatment options considered for the Sissons site included the following: 

• installation of a membrane treatment plant similar to the Kiggavik WTP; 
• piping the contaminated water to Kiggavik and treating the water in the Kiggavik WTP; 
• trucking the contaminated water to Kiggavik and treating the water in the Kiggavik WTP; 
• installation of a 3-stage chemical WTP in a building; and 
• installation of a containerized 3-stage chemical WTP. 

 Water Treatment Process 9.6.3.2

This section describes a base case water treatment option meeting the discharge criteria. It is 
anticipated that this option will be optimized as a result of on-going tests and studies. The design will 
be updated at the time of licensing application. 

The preferred water treatment option for the Sissons WTP is a 3-stage chemical water treatment 
plant located in a building. A block diagram of the Sissons WTP process is shown in Figure 9.6-2. If 
additional recycled water is desired at the Kiggavik site, the water may be piped or trucked to 
Kiggavik and treated in the Kiggavik WTP. If this is done, expansion of the Kiggavik WTP may be 
required and a water treatment plant at Sissons would not be required. 

As discussed in Section 12.9.7, a temporary WTP may be required at the Kiggavik site during 
construction. Once the permanent Kiggavik WTP is constructed and commissioned, the temporary 
water treatment plant will be moved to the Sissons site. Most of the equipment used in the temporary 
water treatment plant will be re-used in the water treatment plant building at Sissons. The main 
exception is the containerized reaction tanks and their agitators. New agitated reaction tanks will be 
constructed for the Sissons WTP to provide better mixing as well as improved operator access. If a 
temporary WTP is not required at the Kiggavik site, this plant will be constructed at Sissons using all 
new equipment.  

Each stage of water treatment at the Sissons site consists of chemical addition in reaction tanks 
followed by multimedia filtration or clarification for removal of suspended solids. Each stage has two 
tanks, each with a 40 minute retention time. Reagents are added to the first tank, designed for rapid 
mixing to promote the precipitation reactions. Flocculant is added to the second tank, which is a slow 
mix tank, to promote flocculation. 



Data Sources:

Creator: CDC
Date: 09/01/2011

FIGURE 9.6-2
SISSONS WATER TREATMENT PLANT BLOCK DIAGRAM

Projection: N/A

AREVA Resources Canada Inc.
File:

AREVA Resources Canada Inc - P.O. Box 9204 - 817 - 45th Street West - Saskatoon, SK - S7K 3X5

Scale:

ENVIRONMENTAL IMPACT STATEMENT
VOLUME 2





 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-41 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

Effluent from the slow mix tank will be pumped to multimedia filters. Several multimedia filters will 
operate in parallel to remove suspended solids from the water. The quantity of filters will be specified 
to permit one filter unit to be taken out of service to be backwashed while the other filters continue to 
operate. Backwash from the filter will be directed to the sedimentation pond. 

High pH Treatment Train 

Contaminated runoff will be collected in a dedicated sedimentation pond and pumped to the first 
treatment train consisting of high pH treatment for removal of divalent heavy metals as sulphide 
precipitates and uranium as a hydroxide precipitate. The reaction train will consist of three stirred 
reaction tanks in series. Slaked lime and ferric sulphate are dosed to the first tank and mixed rapidly 
to increase the pH to 9.0, producing ferric hydroxide coagulant. In the second reaction tank, sodium 
bisulphide (NaHS) solution is dosed to precipitate heavy metal sulphides. Slaked lime will be added 
for fine tuning to control the pH to a value of 9.0. Polymer flocculant will be added to a third, slowly 
stirred reaction tank to produce settleable floc before the water is pumped to downstream media 
filters. 

The head space of the latter two reaction tanks will be operated at negative air pressure and vented 
to the atmosphere. Due to the low design sulphide concentration and alkaline pH, hydrogen sulphide 
odour is not expected to be an issue during normal operation. 

Low pH Treatment Train 

The filtered water from the high pH train will be forwarded to a low pH treatment train containing 
three reaction tanks. The first rapidly mixed tank will be dosed with ferric sulphate to produce ferric 
hydroxide coagulant. The pH will be controlled to 4.5 using slaked lime and/or sulphuric acid. Bench-
scale testing will be required to determine the required addition rate for slaked lime or sulphuric acid. 
In unbuffered water, the ferric sulphate will consume alkalinity and lime may be required to prevent 
the pH from dropping below 4.5. Air will also be sparged into the reactor tank to strip any residual 
sulphide to the atmosphere. A second rapid mix tank provides additional residence time. Polymer 
flocculant is added in a third, slowly stirred reaction tank to produce settleable floc before the water is 
pumped to downstream media filters. 

Barium Precipitation Treatment Train 

Partially treated runoff and mine water from the mine water sedimentation pond will be combined and 
treated in two parallel trains for removal of radium-226. Each train consists of a reaction tank 
container followed by a media filtration container. The first reaction tank rapidly mixes the wastewater 
streams with ferric sulphate, barium chloride and slaked lime. The ferric sulphate produces ferric 
hydroxide coagulant. The barium precipitates with sulphate in the wastewater to produce BaSO4. 



 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-42 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

Radium-226 is removed by co-precipitation. Slaked lime neutralizes the wastewater to pH 7 and 
provides alkalinity for the ferric hydroxide formation. Polymer flocculant is added to a second, slowly 
stirred reaction tank to produce settleable floc before the water is pumped to downstream media 
filters. 

 Treated Effluent Quality and Quantity 9.6.3.3

Sissons WTP effluent concentrations were based on modelling software projections.  Since the 
Sissons water treatment process is not easily comparable to existing operations, use of modelling 
software provides a reasonable estimate of the expected effluent quality. 

Sewage is not expected to have significant levels of contamination, and therefore was not 
considered in the prediction of effluent quality. 

Average treated effluent discharge from the Sissons WTP will be approximately 1,475 m3/day, while 
maximum flows are estimated at 1,700 m3/day. The projected discharge concentrations and annual 
mass loadings from treated effluent discharge from the Sissons water treatment process are shown 
in Table 9.6-1. This table includes estimated loadings of a wide range of parameters including those 
required to be monitored under MMER requirements. Cyanide is not used in the uranium milling 
process and the effluent is not expected to contain any cyanide. 

 

 

 

 

 

 

 

 

 



 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-43 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

Table 9.6-1 Sissons Treated Effluent Quality and Mass Loadings 

Contaminant Concentration (mg/L) Mass Loading (kg/y) 

Calcium 336.0 180,919 

Chloride 846.6 455,796 

Magnesium 84.3 45,390 

Potassium 8.640 4,652 

Sodium 84.2 45,354 

Sulfate 166.9 89,893 

Nitrate 0.083 45 

Aluminum 0.003 1.48 

Ammonia (as N) 3.126 1,683 

Antimony 0.001 0.46 

Arsenic 0.018 10 

Barium 0.785 423 

Beryllium 6.41E-05 0.034 

Boron 0.109 59 

Cadmium 0.0001 0.064 

Chromium 0.0003 0.172 

Cobalt 0.0003 0.151 

Copper 0.001 0.801 

Iron 0.106 57 

Lead 0.0005 0.257 

Manganese 1.467 790 

Molybdenum 0.085 46 

Nickel 0.0012 0.65 

Selenium 0.004 1.97 

Strontium 6.086 3,277 

Uranium 0.034 18 

Vanadium 0.001 0.456 

Zinc 0.014 7 

Fluoride 0.737 397 

Radium-226 0.1 Bq/L 53,838 kBq/y 

 Treated Effluent Monitoring and Discharge 9.6.3.4

The treated effluent is pumped to the lined monitoring ponds, which serve as the final treated water 
quality checkpoint before discharge. A composite sample of the water pumped to the monitoring 
ponds will be taken using an autosampler for chemical analysis prior to discharge. Should the 
effluent quality of the monitoring pond not meet discharge criteria, the pond will be recycled to the 



 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-44 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

TMF or WTP and the cause will be investigated to reduce the likelihood that additional monitoring 
ponds do not meet the discharge criteria. 

The effluent will be discharged to Judge Sissons Lake on a year-round basis. An autosampler will 
collect a sample of the monitoring pond discharge for confirmation of the initial analysis and that the 
pond meets specifications.The water will be transported via a 6” insulated, single-walled, heat-traced 
pipeline approximately 12 km in length. The system will include a berm, containment ponds and a 
diffuser as described for the Kiggavik WTP discharge line (Section 9.3.4.5). 

AREVA has experience operating effluent discharge lines during Canadian winter conditions. 
AREVA's McClean Lake Operation in Northern Saskatchewan has two effluent discharge pipelines 
from its Water Treatment Plants.  The water treatment plants operate year-round and batch basis 
and effluent has been piped during all weather conditions, including northern winters.  These lines 
are insulated and heat-traced.  The discharge pipelines are approximately 5km and 7km in length.  
The pipelines have been operated successfully for over 10 to 15 years without any major issues. 

Containment ponds will be located at the low points of the pipeline to hold water in the event of a 
pipeline leakage or breakage, or if the pipeline needs to be drained. The containment ponds will be 
designed for at least two pipe volumes of the section of pipe that the pond will drain into. 

Discharge of treated effluent into Judge Sissons Lake will be accomplished using a diffuser system 
to promote treated effluent mixing. The diffuser will be located a minimum of  500 m from the 
shoreline of Judge Sissons Lake. The diffuser will consist of a weeping tile pipe. 

The discharge of treated effluents to Judge Sissons Lake on a year-round basis will also necessitate 
a service road. The road will be 12 km in length and 5.1 m wide. A power line will be constructed 
alongside the road to provide power to the discharge pipe’s heat trace system. 

 Contingency Measures for Discharge 9.6.3.5

Preliminary contingency measures for discharge during upset conditions have been developed. 
Table 9.6-2 shows the upset condition and the contingency measures to be taken. 

 

 

 



 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 

Page 9-45 
Tier 2 Volume 2 

Project Description and Assessment Basis 
Section 9:  Water Management 

 

Table 9.6-2 Contingency Measures for Discharge 

Upset Condition Contingency Measures 

Liner break in monitoring pond Operate with 2 of 3 monitoring ponds 
Reduce feed flow rate if required 

Major leak in pipeline Temporarily suspend operation of WTP and discharge of 
effluent 

Monitoring pond does not meet discharge criteria Recycle pond contents to run-off sedimentation pond for re-
treatment in WTP 

Water treatment plant not operating and treated sewage 
effluent requires discharging 

Storage of treated sewage effluent, followed by intermittent 
batch discharge.  





 

AREVA Resources Canada Inc. 
Kiggavik Project FEIS 
September 2014 Page 10-1 

Tier 2 Volume 2 
Project Description and Assessment Basis 

Section 10:  Project Logistics and Transportation 
Infrastructure 

 

10 Project Logistics and Transportation Infrastructure 

10.1 Introduction 

The logistics and transportation strategy adopted for the Kiggavik Project is similar to the strategies 
of many mining projects in northern Canada. Broadly, the strategy includes air transportation, and a 
combination of open water marine transportation, in conjunction with a winter  road and/or all-season 
road access to the Project site. 

The majority of the goods required for the Project will be shipped via marine transportation during the 
open water season to a dock facility along the north shore of Baker Lake. Transportation will then be 
by winter and/or all-season road to the Kiggavik site. An airstrip will also be constructed at the 
Kiggavik site for the transportation of yellowcake and the delivery of perishable goods, emergency 
supplies and personnel. This is a similar transportation strategy as that employed at other northern 